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Applicant  SHENZHEN CHUANG’AOXIN TECHNOLOGY CO., LTD  

Address  ROOM 9B22, D - (A) AXIS 1-3 AXIS, 9 / F, BUILDING 4, SEGE SCIENCE AND 

TECHNOLOGY INDUSTRIAL PARK, NO. 120, ZHENXING ROAD, LICHUN COMMUNITY, 

HUAQIANGBEI STREET, FUTIAN DISTRICT, SHENZHEN 

 

The following sample(s) and sample information was/were submitted and identified by/on the behalf of  

the client 

Sample Name PM2.5 filter pad 

Sample Quantity Thirty-five 

Material composition Melt blown cloth, non-woven cloth, activated carbon      

Brand LUQI 

Part No. LQ098 

Sample Received Date Apr. 16, 2020 

Testing Period Apr. 16, 2020 to May 20, 2020 

 

Test Conducted:  

As requested by the applicant, for details refer to next page(s) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Approved by 
 

  

 Hebe Wu 

Lab Manager 

  

Date May 20, 2020  No. S261171406 

Centre Testing International Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China 
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Summary of Test Result(s) 

Test Item(s) Test Standard Test Result/Conclusion 

Odour GB 18401-2010 PASS 

Filter Efficiency #  GB 2626-2006 PASS 

 

Test Request 
GB 18401-2010 Category C 

GB 2626-2006 

************For Further Details, Please Refer to the Following Page(s) ************* 
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Tests Conducted (As Requested by the Client) 

1 Odour (GB 18401-2010) 
 

Tested Item(s) 
Test Result 

Standard Requirement 
001 

Odour No odour No odour 

 

2 Filter Efficiency #(GB 2626-2006) 
 

Tested Item(s) 
Test Result（%） 

Standard Requirement 
001 

Filter Efficiency 

NaCl particles 

As Received Sample 

1#  98.92 

 2#  99.142 

3#  98.96 

 4#  99.240 

5#  98.69 

 6#  99.011 

7#  98.87 

8#  98.74 

9#  99.207 

10#  98.78 

Temperature and Humidity Pretreatment Sample 

1# 98.36 

2# 98.14 

3# 98.75 

4# 98.53 

5# 98.47 

≥95.0%（KN95） 

 

Tested Sample/Part Description 

001 Filter elemrnt(KN95) 

Note：“#” Indicates the item(s)/method(s) is (are) not in CMA accreditation scope, and fulfilled by 

Guangzhou Inspection Testing and Certification Group Co., Ltd, certificate number170000113982. 
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Photo(s) of the sample(s) 

       

 

*** End of Report *** 

 

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report 

refer only to the sample(s) tested. Without written approval of CTI, this report can’t be reproduced except in full. 
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